
Ref. Part Quantity Quantity
No. No. Description 5640 DJS 6640 DJS

1 055005 FITTING/90° SAE12 X JIC12 1 1

2 072615 FITTING/90° SAE12 X JIC10 1 -

3 079288 FITTING/45° SAE20 X JIC20 1 -

4 089001 CLAMP/HOSE 1 1

5 131764 HOSE/SUCTION 1-1/4 X 63 1 -

6 135930a PUMP/GEAR 2.01 CID 1 1

132248 O-RING 1 1

7 140036 HOSE/MEDIUM PRESSURE 5/8 X 28 1 -

8 140275 TUBE/RETURN 1 -

9 651406 SCREW/CAP M12 X 35 MM 2 2

10 654030 WASHER/LOCK 1/2 2 2

a) For breakdown see “Section B” of this manual.

HYDRAULICS - AUXILIARY

PRINTED IN USA 106 917000/JP0909



19 36

18

11

17

39

21

40

33

16

28

25

24

27

15

13

22

14

8

10

3

34

2

6

3

23

12

11

35

38

32

5

31

29

1

37

30

4

9

4

26

HYDRAULICS - AUXILIARY

917000/JP0909 107 PRINTED IN USA

High Flow Auxiliary - 4640 and 4840 Models

T-Bar, Dual Hand and Hand/Foot Controls

183310_183370



Ref. Part Quantity Quantity
No. No. Description 4640 HF 4840 HF

1 057557 WASHER/FLAT 17/32 1 1

2 061574 O-RING 1 1

3 067761 FITTING/90° SAE10 X JIC10 2 2

4 070856 NUT/SERRATED LOCK 3/8 3 3

5 071401 NUT/HEX 1/4 2 2

6 072587 FITTING/STRAIGHT SAE12 X JIC12 4 4

7 079092 FITTING/TEE SAE12 X JIC12 X JIC12 1 1

8 079288 FITTING/45° SAE20 X JIC20 1 1

9 095619 CLAMP/HOSE 1-1/4 1 1

10 129706a PUMP/DOUBLE GEAR 1.77/1.02 1 1

11 131842 NUT/SPIRALOCK™ 5/16 4 4

12 132213 PLUG/POWER BEYOND 1 1

13 134643 BRACKET/HIGH FLOW VALVE 1 1

14 134724 HOSE/MEDIUM PRESSURE 5/8 X 29 1 1

15 134775 TUBE/HIGH FLOW INLET 1 1

16 134879 CLEVIS M10 1 1

17 134880 CLEVIS M8 1 1

18 134988 BOX/LEVER PIVOT 1 1

19 134991 LEVER/HAND 1 1

20 135007 SPACER 1 1

21 135009 ROD/CONTROL 1 1

22 135018 FITTING/TEE SAE10 X JIC12 X JIC12 1 1

23 135032 HOSE/MEDIUM PRESSURE 5/8 X 25 1 1

24 139600 TUBE/HIGH FLOW 1 1

25 139601 TUBE/HIGH FLOW 1 1

26 139631a VALVE/HIGH FLOW 1 1

27 139908 TUBE/HIGH FLOW OUTLET 1 -

140269 TUBE/HIGH FLOW OUTLET - 1

28 194826 TUBE/RETURN 1 -

140275 TUBE/RETURN - 1

29 186007 TUBE/HYDRAULIC SUCTION 1 1

30 186057 HOSE/SUCTION 1 -

186012 HOSE/SUCTION - 1

31 186207 CLAMP/TUBE 1-1/4 1 1

32 186254 PLATE/TUBE CLAMP 1 1

33 650487 SCREW/CAP 5/16 X 1 2 2

34 650491 SCREW/CAP 3/8 X 1-1/4 2 2

35 650533 SCREW/CAP 3/8 X 1-1/2 2 2

36 650733 SCREW/CAP 5/16 X 2-1/2 2 2

37 650773 BOLT/CARRIAGE 3/8 X 1-1/2 1 1

38 651089 SCREW/CAP 1/4 X 3 2 2

39 656048 NUT/HEX M8 1 1

40 656049 NUT/HEX M10 1 1

a) For breakdown see “Section B” of this manual.

HYDRAULICS - AUXILIARY

PRINTED IN USA 108 917000/JP0909

PRESSURE SETTINGS AMOUNT OF PRESSURE

HIGH FLOW RELIEF 2500±50 PSI @ Full Throttle (172±4 bar)



35

3

2

9

16

26

8

25

22

23

17 7

13

15

24

34
18

39
33

4
31

32

3
19

20

12

36

11
21

28

6

29

38

30

27

37

1

5
10

5

HYDRAULICS - AUXILIARY

917000/JP0909 109 PRINTED IN USA

High Flow Auxiliary - 4640 and 4840 Models

T-Bar/Joystick Controls

189013_189042



Ref. Part Quantity Quantity
No. No. Description 4640 TB/JS HF 4840 TB/JS HF

1 057557 WASHER/FLAT 17/32 1 1

2 061574 O-RING 1 1

3 067761 FITTING/90° SAE10 X JIC10 2 2

4 067950 RING/EXTERNAL RETAINING 2 2

5 070856 NUT/HEX WHIZLOCK 3/8 3 3

6 071401 NUT/HEX 1/4 2 2

7 072587 FITTING/STRAIGHT SAE12 X JIC12 4 4

8 079092 FITTING/TEE SAE12 X JIC12 X JIC12 1 1

9 079288 FITTING/45° SAE20 X JIC20 1 1

10 095619 CLAMP/HOSE 1-1/4 1 1

11 128316 BUSHING/PIVOT 2 2

12 129706a PUMP/DOUBLE GEAR 1.77/1.02 1 1

13 131842 NUT/SPIRALOCK™ 5/16 2 2

14 132213 PLUG/POWER BEYOND 1 1

15 134643 BRACKET/HIGH FLOW VALVE 1 1

16 134724 HOSE/MEDIUM PRESSURE 5/8 X 29 1 1

17 134775 TUBE/HIGH FLOW INLET 1 1

18 134879 CLEVIS M10 1 1

19 135018 FITTING/TEE SAE10 X JIC12 X JIC12 1 1

20 135032 HOSE/MEDIUM PRESSURE 5/8 X 25 1 1

21 136251 CLIP/RETAINING 2 2

22 139600 TUBE/HIGH FLOW 1 1

23 139601 TUBE/HIGH FLOW 1 1

24 139631a VALVE/HIGH FLOW 1 1

25 139908 TUBE/HIGH FLOW OUTLET 1 -

140269 TUBE/HIGH FLOW OUTLET - 1

26 194826 TUBE/RETURN 1 -

140275 TUBE/RETURN - 1

27 186007 TUBE/HYDRAULIC SUCTION 1 1

28 186057 HOSE/SUCTION 1 -

186012 HOSE/SUCTION - 1

29 186207 CLAMP/TUBE 1-1/4 1 1

30 186254 PLATE/TUBE CLAMP 1 1

31 188064 SHAFT/PIVOT 1 1

32 188425 ROD/HIGH FLOW CONTROL 1 1

33 188429 HANDLE/HIGH FLOW 1 1

34 650487 SCREW/CAP 5/16 X 1 2 2

35 650491 SCREW/CAP 3/8 X 1-1/4 2 2

36 650533 SCREW/CAP 3/8 X 1-1/2 2 2

37 650773 BOLT/CARRIAGE 3/8 X 1-1/2 1 1

38 651089 SCREW/CAP 1/4 X 3 2 2

39 656049 NUT/HEX M10 1 1

a) For breakdown see “Section B” of this manual.

HYDRAULICS - AUXILIARY

PRINTED IN USA 110 917000/JP0909



37

6

8

15

25

7

24

21

22

16

5

11

14

23

33

17

39
32

2

30

31

6 18

19

12

34

10
20

27

4

28

36

29

26

35

1

3

9

3

REPLACES BOLT
FROM THROTTLE
PIVOT HANDLE

13

38

10

2

HYDRAULICS - AUXILIARY

917000/JP0909 111 PRINTED IN USA

High Flow Auxiliary - 4640 and 4840 Models

Dual Joystick Controls

190480_190485



Quantity Quantity
Ref. Part 4640 HF 4840 HF
No. No. Description Dual Joystick Dual Joystick

1 057557 WASHER/FLAT 17/32 1 1

2 067950 RING/EXTERNAL RETAINING 2 2

3 070856 NUT/HEX WHIZLOCK 3/8 3 3

4 071401 NUT/HEX 1/4 2 2

5 072587 FITTING/STRAIGHT SAE12 X JIC12 4 4

6 072615 FITTING/90° SAE12 X JIC10 1 2

072602 FITTING/STRAIGHT SAE12 X JIC10 1 -

7 079092 FITTING/TEE SAE12 X JIC12 X JIC12 1 1

8 079288 FITTING/45° SAE20 X JIC20 1 1

9 095619 CLAMP/HOSE 1-1/4 1 1

10 128316 BUSHING/PIVOT 2 2

11 131842 NUT/SPIRALOCK™ 5/16 2 2

12 132068a PUMP/GEAR DOUBLE 1.708/1.159 1 1

132248 O-RING .045 1 1

13 132213 PLUG/POWER BEYOND 1 1

14 134643 BRACKET/HIGH FLOW VALVE 1 1

15 191911 HOSE/MEDIM PRESSURE 5/8 X 19-3/4 1 1

16 134775 TUBE/HIGH FLOW INLET 1 1

17 134879 CLEVIS M10 1 1

18 135018 FITTING/TEE SAE10 X JIC12 X JIC12 1 1

19 188086 HOSE/MEDIUM PRESSURE 5/8 X 22-1/5 1 -

191807 HOSE/MEDIUM PRESSURE 5/8 X 22-1/2 - 1

20 136251 CLIP/RETAINING 2 2

21 139600 TUBE/HIGH FLOW 1 1

22 139601 TUBE/HIGH FLOW 1 1

23 139631a VALVE/HIGH FLOW 1 1

24 139908 TUBE/HIGH FLOW OUTLET 1 -

140269 TUBE/HIGH FLOW OUTLET - 1

25 194826 TUBE/RETURN 1 -

140275 TUBE/RETURN - 1

26 186007 TUBE/HYDRAULIC SUCTION 1 1

27 186057 HOSE/SUCTION 1 -

186012 HOSE/SUCTION - 1

28 186207 CLAMP/TUBE 1-1/4 1 1

29 186254 PLATE/TUBE CLAMP 1 1

30 188064 SHAFT/PIVOT 1 1

31 188425 ROD/HIGH FLOW CONTROL 1 1

32 188429 HANDLE/HIGH FLOW 1 1

33 650487 SCREW/CAP 5/16 X 1 2 2

34 650533 SCREW/CAP 3/8 X 1-1/2 2 2

35 650773 BOLT/CARRIAGE 3/8 X 1-1/2 1 1

36 651089 SCREW/CAP 1/4 X 3 2 2

37 651406 SCREW/CAP M12 X 35 MM 2 2

38 654030 WASHER/LOCK 1/2 2 2

39 656049 NUT/HEX M10 1 1

a) For breakdown see “Section B” of this manual.

HYDRAULICS - AUXILIARY

PRINTED IN USA 112 917000/JP0909



15
30

14

6

13

31

2

228 18

4

5

24

23

19

32

10

9

27

8

22

17

7

1

26

25

20

12

3

29

11

6

21

HYDRAULICS - AUXILIARY

917000/JP0909 113 PRINTED IN USA

High Flow Auxiliary - 5640 Model

T-Bar, Dual Hand and Hand/Foot Controls

183377



Ref. Part Quantity
No. No. Description 5640 HF

1 072587 FITTING/STRAIGHT SAE12 X JIC12 4

2 072615 FITTING/90° SAE12 X JIC10 2

3 079092 FITTING/TEE SAE12 X JIC12 X JIC12 1

4 079288 FITTING/45° SAE20 X JIC20 1

5 131764 HOSE/SUCTION 1-1/4 X 63 1

6 131842 NUT/SPIRALOCK™ 5/16 4

7 132213 PLUG/POWER BEYOND 1

8 132248 O-RING 1

9 134643 BRACKET/HIGH FLOW VALVE 1

10 134775 TUBE/HIGH FLOW INLET 1

11 134852 NUT/SPIRALOCK™ 3/8 2

12 134879 CLEVIS M10 1

13 134880 CLEVIS M8 1

14 134988 BOX/LEVER PIVOT 1

15 134991 LEVER/HAND 1

16 135007 SPACER 1

17 135018 FITTING/TEE SAE10 JIC12 X JIC12 1

18 135929a PUMP/DOUBLE GEAR 2.01/1.16 1

19 139600 TUBE/HIGH FLOW 1

20 139601 TUBE/HIGH FLOW 1

21 139631a VALVE/HIGH FLOW 1

22 140036 HOSE/MEDIUM PRESSURE 5/8 X 28 1

23 140269 TUBE/HIGH FLOW OUTLET 1

24 140275 TUBE/RETURN 1

25 184559 HOSE/MEDIUM PRESSURE 5/8 X 30 1

26 184872 ROD/VALVE CONTROL 1

27 650487 SCREW/CAP 5/16 X 1 2

28 650495 SCREW/CAP 1/2 X 1-1/4 2

29 650533 SCREW/CAP 3/8 X 1-1/2 2

30 650733 SCREW/CAP 5/16 X 2-1/2 2

31 656048 NUT/HEX M8 1

32 656049 NUT/HEX M10 1

a) For breakdown see “Section B” of this manual.

HYDRAULICS - AUXILIARY

PRINTED IN USA 114 917000/JP0909

PRESSURE SETTINGS AMOUNT OF PRESSURE

HIGH FLOW RELIEF 2900±50 PSI @ Full Throttle (200±4 bar)



13

26 27

12

4

11

20

28

10

7

19

8

18

17

21

3

4
7

23

15

2

22

1

6

24

16

5

9

25

HYDRAULICS - AUXILIARY

917000/JP0909 115 PRINTED IN USA

High Flow Auxiliary - 6640 Model

T-Bar, Dual Hand and Hand/Foot Controls

183364



Ref. Part Quantity
No. No. Description 6640 HF

1 072587 FITTING/STRAIGHT SAE12 XJIC12 4

2 072615 FITTING/90° SAE12 X JIC10 1

3 079092 FITTING/TEE SAE12 X JIC12 X JIC12 1

4 131842 NUT/SPIRALOCK™ 5/16 4

5 132213 PLUG/POWER BEYOND 1

6 132248 O-RING 1

7 134643 BRACKET/HIGH FLOW VALVE 1

8 134775 TUBE/HIGH FLOW INLET 1

9 134852 NUT/SPIRALOCK™ 3/8 2

10 134879 CLEVIS M10 1

11 134880 CLEVIS M8 1

12 134988 BOX/LEVER PIVOT 1

13 134991 LEVER/HAND 1

14 135007 SPACER 1

15 135018 FITTING/TEE SAE10 X JIC12 X JIC12 1

16 135929a PUMP/GEAR 2.01/1.16 1

17 139600 TUBE/HIGH FLOW 1

18 139601 TUBE/HIGH FLOW 1

19 139631a VALVE/HIGH FLOW 1

20 139719 ROD/CONTROL 1

21 140269 TUBE/HIGH FLOW OUTLET 1

22 184559 HOSE/MEDIUM PRESSURE 5/8 X 30 1

23 650487 SCREW/CAP 5/16 X 1 2

24 650495 SCREW/CAP 1/2 X 1-1/4 2

25 650533 SCREW/CAP 3/8 X 1-1/2 2

26 650733 SCREW/CAP 5/16 X 2-1/2 2

27 656048 NUT/HEX M8 1

28 656049 NUT/HEX M10 1

a) For breakdown see “Section B” of this manual.

HYDRAULICS - AUXILIARY

PRINTED IN USA 116 917000/JP0909

PRESSURE SETTINGS AMOUNT OF PRESSURE

HIGH FLOW RELIEF 2900±50 PSI @ Full Throttle (200±4 bar)



18

1

27
7

3

317

5

8

24

23

19

33

13

12

29

11

22

16

10

2

28

25

20

15

4

31

14

9

6

30

26

REPLACES BOLT
FROM THROTTLE
PIVOT HANDLE

32

21

HYDRAULICS - AUXILIARY

917000/JP0909 117 PRINTED IN USA

High Flow Auxiliary - 5640 and 6640 Models

T-Bar/Joystick Controls

189054_189050



Ref. Part Quantity Quantity
No. No. Description 5640 T-Bar/JS HF 6640 T-Bar/JS HF

1 067950 RING/EXTERNAL RETAINING 2 2

2 072587 FITTING/STRAIGHT SAE12 X JIC12 4 4

3 072615 FITTING/90° SAE12 X JIC10 2 2

4 079092 FITTING/TEE SAE12 X JIC12 X JIC12 1 1

5 079288 FITTING/45° SAE20 X JIC20 1 -

6 089001 CLAMP/HOSE 1 1

7 128316 BUSHING/PIVOT 2 2

8 131764 HOSE/SUCTION 1-1/4 X 63 1 -

9 131842 NUT/SPIRALOCK™ 5/16 2 2

10 132213 PLUG/POWER BEYOND 1 1

11 132248 O-RING 1 1

12 134643 BRACKET/HIGH FLOW VALVE 1 1

13 134775 TUBE/HIGH FLOW INLET 1 1

14 134852 NUT/SPIRALOCK™ 3/8 2 2

15 134879 CLEVIS M10 1 1

16 135018 FITTING/TEE SAE10 X JIC12 X JIC12 1 1

17 135929a PUMP/GEAR 2.01/1.16 1 1

18 136251 CLIP/RETAINING 2 2

19 139600 TUBE/HIGH FLOW 1 1

20 139601 TUBE/HIGH FLOW 1 1

21 139631a VALVE/HIGH FLOW 1 1

22 140036 HOSE/MEDIUM PRESSURE 5/8 X 28 1 -

23 140269 TUBE/HIGH FLOW OUTLET 1 1

24 140275 TUBE/RETURN 1 -

25 184559 HOSE/MEDIUM PRESSURE 5/8 X 30 1 1

26 188064 SHAFT/PIVOT 1 1

27 188429 HANDLE/HIGH FLOW 1 1

28 189027 ROD/HIGH FLOW CONTROL 1 -

189010 ROD/HIGH FLOW CONTROL - 1

29 650487 SCREW/CAP 5/16 X 1 2 2

30 650495 SCREW/CAP 1/2 X 1-1/4 2 2

31 650533 SCREW/CAP 3/8 X 1-1/2 2 2

32 654030 WASHER/LOCK 1/2 2 2

33 656049 NUT/HEX M10 1 1

a) For breakdown see “Section B” of this manual.

HYDRAULICS - AUXILIARY

PRINTED IN USA 118 917000/JP0909



17

1

26
7

3

316

5

8

23

22

18

32

12

11

28

21

15

10

2

27

24

19

14

4

29

13

9

6

30

25

REPLACES BOLT
FROM THROTTLE
PIVOT HANDLE

31

20

HYDRAULICS - AUXILIARY

917000/JP0909 119 PRINTED IN USA

High Flow Auxiliary - 5640 and 6640 Models

Dual Joystick Controls

191425_191428



Ref. Part Quantity Quantity
No. No. Description 5640 DJS HF 6640 DJS HF

1 067950 RING/EXTERNAL RETAINING 2 2

2 072587 FITTING/STRAIGHT SAE12 X JIC12 4 4

3 072615 FITTING/90° SAE12 X JIC10 2 1

4 079092 FITTING/TEE SAE12 X JIC12 X JIC12 1 1

5 079288 FITTING/45° SAE20 X JIC20 1 -

6 089001 CLAMP/HOSE 1 1

7 128316 BUSHING/PIVOT 2 2

8 131764 HOSE/SUCTION 1-1/4 X 63 1 -

9 131842 NUT/SPIRALOCK™ 5/16 2 2

10 132213 PLUG/POWER BEYOND 1 1

11 134643 BRACKET/HIGH FLOW VALVE 1 1

12 134775 TUBE/HIGH FLOW INLET 1 1

13 134852 NUT/SPIRALOCK™ 3/8 2 2

14 134879 CLEVIS M10 1 1

15 135018 FITTING/TEE SAE10 X JIC12 X JIC12 1 1

16 135929a PUMP/GEAR 2.01/1.16 1 1

132248 O-RING 1 1

17 136251 CLIP/RETAINING 2 2

18 139600 TUBE/HIGH FLOW 1 1

19 139601 TUBE/HIGH FLOW 1 1

20 139631a VALVE/HIGH FLOW 1 1

21 140036 HOSE/MEDIUM PRESSURE 5/8 X 28 1 -

22 140269 TUBE/HIGH FLOW OUTLET 1 1

23 140275 TUBE/RETURN 1 -

24 184559 HOSE/MEDIUM PRESSURE 5/8 X 30 1 1

25 188064 SHAFT/PIVOT 1 1

26 188429 HANDLE/HIGH FLOW 1 1

27 189027 ROD/HIGH FLOW CONTROL 1 -

189010 ROD/HIGH FLOW CONTROL - 1

28 650487 SCREW/CAP 5/16 X 1 2 2

29 650533 SCREW/CAP 3/8 X 1-1/2 2 2

30 651406 SCREWCAP M12 X 35 MM 2 2

31 654030 WASHER/LOCK 1/2 2 2

32 656049 NUT/HEX M10 1 1

a) For breakdown see “Section B” of this manual.

HYDRAULICS - AUXILIARY

PRINTED IN USA 120 917000/JP0909



6 8

5
2

3

20

1

21 10

7

16

9

19

16

14

1218

13

6

9 5

18
2

11
17

17

15

4

4

CONTROLS - AUXILIARY HYDRAULICS

917000/JP0909 121 PRINTED IN USA

183517

T-Bar, Dual Hand and T-Bar/Joystick Controls



Quantity
Ref. Part T-Bar/Dual Hand
No. No. Description T-Bar/Joystick

1 064260 NUT/LOCK 5/16 1

2 065164 END/YOKE 2

3 067847 NUT/HEX 3/8 1

4 070648 NUT/SERRATED LOCK 5/16 3

5 079213 PIN/SPRING CLEVIS 3/16 2

6 079614 CLAMP/CONDUIT 2

7 242826 SPACER 1

8 115039 CABLE/CONTROL 1

9 121002 NUT/LOCK 1/4 (Do Not Over tighten) 4

10 127360 BUSHING/PIVOT 1

11 127488 PIN/CLEVIS 3/16 X 5/8 2

12 135309 ASSEMBLY/PEDAL 1

13 135310 SUPPORT ASSEMBLY/PEDAL 1

14 135312 BAR/PEDAL SUPPORT 1

15 183710 LEVER/AUXILIARY VALVE 1

16 650487 SCREW/CAP 5/16 X 1 3

17 650551 PIN/COTTER 3/32 X 3/4 2

18 650648 NUT/HEX #10 2

19 650692 SCREW/CAP 5/16 X 1-3/4 (Do Not Over tighten) 1

20 654006 WASHER/FLAT 3/8 1

21 B11296 WASHER/FLAT 11/32 1

CONTROLS - AUXILIARY HYDRAULICS

PRINTED IN USA 122 917000/JP0909

Main Control Valve Table

Skid-Steer Loader Control Type Control Valve Part Number Used

T-Bar and Dual Hand 140594

Hand and Foot 140582

T-Bar/Joystick 188424

T-Bar/Joystick and Dual Joystick

(with Electric Auxiliary)
190401



8
20

15

4

2

4

15 1

3

7

1

18

19

14

8
20

9

5

16

6

16

14

17

10

NOTES:

1) APPLY LOCTITE 242

2) ROUTE ELECTRICAL WIRES BEFORE INSTALLING
TERMINALS INTO CONNECTORS

3) INSERT RED WIRE INTO PIN LOCATION 1, GRAY
INTO 2, BLUE INTO 3, AND BLACK INTO 4

4) INSERT WEDGE AFTER ALL TERMINALS ARE INSTALLED

NOTE 1

NOTE 1

NOTES 2 & 3

NOTE 4 12

11

13

CONTROLS - AUXILIARY HYDRAULICS

917000/JP0909 123 PRINTED IN USA

183284_294

Hand/Foot Controls



Ref. Part Mechanical Electrical
No. No. Description Hand/Foot Qty. Hand/Foot Qty.

1 071401 NUT/LOCK 1/4 2 -

2 132346 SPACER/PIVOT 1 -

3 132372 ROD END/FEMALE 1/4 1 -

4 132373 BEARING/FLANGED 1/2 2 -

5 134588 NUT/SPIRALOCK™ 1/4 4 8

6 136003 HANDLE/LOWER 1 2

7 136011 HANDLE/LOWER 1 -

8 183147 GRIP/KAWASAKI (WITH TWO SWITCHES) 2 2

9 183286 MOUNT/GRIP 1 1

10 184180 MOUNT/GRIP 1 -

184322 MOUNT/GRIP - 1

11 184210 PLUG 4-PIN 2 2

12 184211 WEDGE 4-PIN 2 2

13 186036 CABLE 54" 1 -

186031 CABLE/MOUNT KIT 1 -

14 650225 SCREW/SET SQUARE HEAD 5/16 X 1/2 2 2

15 650484 SCREW/CAP 5/16 X 1/2 2 -

16 650542 SCREW/CAP 1/4 X 1/2 4 8

17 650580 WASHER/FLAT 3/16 2 -

18 650835 SCREW/CAP 1/4 X 1 1 -

19 650839 SCREW/CAP 1/4 X 2-1/4 1 -

20 651467 PIN/ROLL M5 X 30 MM 2 2

CONTROLS - AUXILIARY HYDRAULICS

PRINTED IN USA 124 917000/JP0909



11

22

12

23 1

23

14

5

20

21
8

24

19

7

6

6

18

4

3

23

13

10

8 19

24

21

20

5
2

15

16

SEE NOTE 3

SEE NOTE 1 & 2

NOTES:

1) ROUTE ELECTRICAL WIRES BEFORE INSTALLING

TERMINALS INTO CONNECTORS.

2) INSERT RED WIRE INTO PIN 1, GRAY INTO 2,

BLUE INTO 3, AND BLACK INTO 4.

3) INSERT WEDGE AFTER TERMINALS ARE INSTALLED.

17

CONTROLS - LIFT AND TILT

917000/JP0909 125 PRINTED IN USA

183493_190501_190504

T-Bar Controls



Ref. Part T-Bar Quantity
No. No. Description 4640/4840 5640 6640

1 054202 ROD END/FEMALE STUD 3/8 1 1 1

2 056937 WASHER/FLAT 25/32 2 2 2

3 074868 SPACER 1 1 1

4 079039 ROD END 1 1 1

5 127488 PIN/CLEVIS 3/16 X 5/8 2 2 2

6 128316 BUSHING/PIVOT 2 2 2

7 134327 T-BAR STOP 1 1 1

8 134792 ROD END/ELASTOMERIC 3/8 2 2 2

9 134852 NUT/SPIRALOCK™ 3/8 2 2 2

10 135393 PIVOT 1 1 1

11 183147 GRIP/KAWASAKI (WITH TWO SWITCHES) 1 1 1

12 183153 LEVER/CONTROL RIGHT 1 1 1

13 183496 ROD/LIFT CONTROL 1 - -

183499 ROD/LIFT CONTROL - 1 -

183504 ROD/LIFT CONTROL - - 1

14 183533 ROD/TILT CONTROL 1 - -

183497 ROD/TILT CONTROL - 1 -

183502 ROD/TILT CONTROL - - 1

15 184210 PLUG/4-PIN 1 1 1

16 184211 WEDGE/4-PIN 1 1 1

17 189108b BOOT/T-BAR 1 1 1

074093a BOOT/CONTROL LEVER 1 1 1

18 650491 SCREW/CAP 3/8 X 1/4 1 1 1

19 650533 SCREW/CAP 3/8 X 1-1/2 2 2 2

20 650551 PIN/COTTER 3/32 X 3/4 2 2 2

21 650634 SCREW/CAP 3/8 X 1 2 2 2

22 651467 PIN/ROLL M5 X 30 MM 1 1 1

23 653039 NUT/JAM 3/8 3 3 3

24 654004 WASHER/FLAT 5/16 2 2 2

a) 4640: SN 307900 and Before. 4840: SN 408500 and Before. 5640: SN 506600 and Before. 6640: SN 605500 and Before

b) 4640: SN 307901 and Up. 4840: SN 408501 and Up. 5640: SN 506601 and Up. 6640: SN 605501 and Up

CONTROLS - LIFT AND TILT

PRINTED IN USA 126 917000/JP0909



22

9

22

14

19

8

23

26

17 18

27

2 12

9

27

5

13

13

13

6

13
7

27

24

11

10

15

5 13

9

9

16

9
11

24

10

9 4

22

1

1

1

3

3

3

3

20

25

21

CONTROLS - LIFT AND TILT

917000/JP0909 127 PRINTED IN USA

183526_183529_183539

Hand and Foot Controls



Ref. Part Hand and Foot Quantity
No. No. Description 4640/4840 5640 6640

1 056937 WASHER/FLAT 25/32 3 3 3

2 072866 STUD 1 1 1

3 074868 SPACER 4 - 4

4 075288 PIN/ROLL 5/16 X 1-1/4 1 1 1

5 079039 ROD END 3 3 3

6 088912 WASHER/HEAVY 1 1 1

7 123383 ROD END 3/8 1 1 1

8 127488 PIN/CLEVIS 1 1 1

9 128316 BUSHING/PIVOT 6 6 6

10 131842 NUT/SPIRALOCK 5/16 4 4 4

11 132393 BRACKET/BEARING 2 2 2

12 134241 SPACER/PIVOT 1 1 1

13 134852 NUT/SPIRALOCK 3/8 5 5 5

14 135137 PIVOT ASSEMBLY 1 1 1

15 135140 LEVER ASSEMBLY 1 1 1

16 136138 PEDAL ASSEMBLY/LEFT 1 1 1

17 136190 TAB/THREADED M12 X 1-1/4 1 1 1

18 136251 CLIP/RETAINING 2 2 2

19 183528 CONTROL ROD/LIFT 1 - 1

135145 CONTROL ROD/LIFT - 1 -

20 187305 PEDAL ASSEMBLY/RIGHT 1 - 1

136134 PEDAL ASSEMBLY/RIGHT - 1 -

21 187306 ROD/CONTROL 1 - -

136475 ROD/CONTROL - 1 -

187307 ROD/CONTROL - - 1

22 650491 SCREW/CAP 3/8 X 1-1/4 3 4 3

23 650551 PIN/COTTER 1 1 1

24 650573 BOLT/CARRIAGE 5/16 X 1 4 4 4

25 650786 BOLT/CARRIAGE 3/8 X 1-1/4 1 - 1

26 651523 NUT/JAM M12 1 1 1

27 653039 NUT/JAM 3/8 3 3 3

CONTROLS - LIFT AND TILT

PRINTED IN USA 128 917000/JP0909



112

4

14

16

14

4

3

17

15

135

12

1

11

2

16

14

4

3

15
17

14

4

13

5

NOTE 1

NOTE 1

NOTE 1

NOTE 1

10

8

9

NOTES:

1) APPLY LOCTITE 242

2) ROUTE ELECTRICAL WIRES BEFORE INSTALLING
TERMINALS INTO CONNECTORS

3) INSERT RED WIRE INTO PIN LOCATION 1, GRAY
INTO 2, BLUE INTO 3, AND BLACK INTO 4

4) INSERT WEDGE AFTER ALL TERMINALS ARE INSTALLED

SEE NOTES 2 & 3

SEE NOTE 4

6

7

CONTROLS - LIFT AND TILT

917000/JP0909 129 PRINTED IN USA

183268

Dual Hand Controls



Ref. Part Quantity
No. No. Description Dual Hand

1 651467 PIN/ROLL M5 X 30MM 2

2 650835 SCREW/CAP 1/4 X 1 2

3 650580 WASHER/FLAT 3/16 4

4 650484 SCREW/CAP 5/16 X 1/2 4

5 650225 SCREW/SET SQUARE HEAD 5/16 X 1/2 2

6 186037 CABLE 72" (WITH BRACKET) 1

186031 CABLE/MOUNT KIT 1

7 186036 CABLE 54" (WITH BRACKET) 1

186031 CABLE/MOUNT KIT 1

8 184211 WEDGE 4-PIN 2

9 184210 PLUG 4-PIN 2

10 184180 MOUNT/GRIP 1

11 183273 MOUNT/GRIP 1

12 183147 GRIP/KAWASAKI (WITH TWO SWITCHES) 2

13 136011 HANDLE/LOWER 2

14 132373 BEARING/FLANGED 1/2 4

15 132372 ROD END/FEMALE 1/4 2

16 132346 PIVOT/SPACER 2

17 071401 NUT/LOCK 1/4 2

CONTROLS - LIFT AND TILT

PRINTED IN USA 130 917000/JP0909



TO JOYSTICK

PORT 4

TO JOYSTICK

PORT 1

TO JOYSTICK

PORT 2

TO JOYSTICK

PORT 3

TO JOYSTICK

PORT P

TO JOYSTICK

PORT T

6

21

6

27

25 20

29

4

8

5

24

22

7
14

1

2

3

10

3

10

18

13

12

9

PORTS

1,2,3 & 4

PORT T & P

11

17

15

26

16

23

9

23

19

TO ELECTRIC

AUX HYD ENABLE

CONNECTOR ON

CHASSIS WIRE

HARNESS

25

28

CONTROLS - LIFT AND TILT

917000/JP0909 131 PRINTED IN USA

190505_190506

T-Bar/Joystick Controls



Ref. Part T-Bar/Joystick Quantity
No. No. Description 46/48/5640 6640

1 054994 FITTING/STRAIGHT 06MJ-06MORB 2 2

2 068938 ELBOW/90° 2 2

3 114742 FITTING/TEE SAE08 X JIC08 X JIC08 1 1

4 128316 BUSHING/PIVOT 2 2

5 187888 PIN/TILT CONSOLE 1 1

6 188421 JOYSTICK 1 1

7 188422 WELDMENT/TOWER MOUNT 1 1

8 188430 HANDLE/RATCHET 1 1

9 189366 HOSE AND ADAPTER/LOW PRESSURE 3/8 X 35 (INCL. ITEM #13) 1 -

189361 HOSE AND ADAPTER/LOW PRESSURE 3/8 X 39 (INCL. ITEM #13) - 1

10 189365 HOSE AND ADAPTER/LOW PRESSURE 3/8 X 27 (INCL. ITEM #13) 1 -

189362 HOSE AND ADAPTER/LOW PRESSURE 3/8 X 32 (INCL. ITEM #13) - 1

11 189358 HOSE AND ADAPTER/LOW PRESSURE 1/4 X 42 (INCL. ITEM #12) 2 -

189364 HOSE AND ADAPTER/LOW PRESSURE 1/4 X 49 (INCL. ITEM #12) - 2

12 REF ADAPTER/QD/HD/6MB-4QD 4 4

13 REF ADAPTER/QD/HD/6MB-6QD 2 2

14 189363 HOSE AND ADAPTER/LOW PRESSURE 1/4 X 26 (INCL. ITEM #12) 2 -

189359 HOSE AND ADAPTER/LOW PRESSURE 1/4 X 33-1/2 (INCL. ITEM #12) - 2

15 189377 FLANGE/BOOT/JOYSTICK 1 1

16 189380 FLANGE/BOOT/JOYSTICK/RIGHT 1 1

17 189559 BOOT/JOYSTICK 1 1

18 190133 WELDMENT/JOYSTICK STAND 1 1

19 190684 ADAPTOR/FLOAT ENABLE 1 1

20 190854 COVER/CONSOLE 1 1

21 191119 BOOT/JOYSTICK 1 1

22 210-19470 NUT/HEX WHIZLOCK 5/16 3 3

23 230-19184 SWIVEL/FEMALE RUN TEE 3/4 JIC 1 1

24 650542 SCREW/CAP 1/4 X 1/2 1 1

25 650573 BOLT/CARRIAGE 5/16 X 1 4 4

26 651646 SCREW/THREAD CUTTING PAN HEAD TORX DRIVE #10 X 1/2 7 7

27 651647 SCREW/MACHINE PAN HEAD TORX DRIVE 1/4 X 1/2 4 4

28 651660 SCREW/TAP/R THREAD ROLL 1/4 X 1-1/4 4 4

29 654004 WASHER/FLAT 5/16 2 2

CONTROLS - LIFT AND TILT

PRINTED IN USA 132 917000/JP0909



8

17

38

36
31

40

6

11

9

35

32

10

1

2

5

16
PORTS T & P PORTS

1,2,3 & 4

21

19

20

37

34

36

3
24

15

7

7

5

4

14

18

13

12

TO
JOYSTICK

PORT 1

TO JOYSTICK
PORT 2

TO JOYSTICK
PORT 3

TO JOYSTICK
PORT 4

23

27

29

30

39

22

25

26

TO JOYSTICK
PORT T

TO
JO

YSTIC
K

PORT P

36

33

28

TO ELECTRIC
AUX HYD ENABLE
CONNECTOR ON
CHASSIS WIRE
HARNESS

CONTROLS - LIFT AND TILT

917000/JP0909 133 PRINTED IN USA

190492_190509_190513

T-Bar/Joystick Controls with Electric Auxiliary (Option)



Quantity
Ref. Part T-Bar/Joystick w/ Elec. Aux. (Option)
No. No. Description 46/48/5640 6640

1 054994 FITTING/STRAIGHT SAE06 X JIC06 2 2

2 068938 FITTING/90° SAE06 X JIC06 2 2

3 070648 NUT/LOCK FLANGED 5/16 2 2

4 072806 TEE/FEMALE RUN TEE SWIVEL 37° 1 1

5 114742 FITTING/TEE SAE08 X JIC08 X JIC08 2 2

6 128316 BUSHING/PIVOT 2 2

7 129124 FITTING/STRAIGHT SAE04 X JIC06 2 2

8 136148 HOSE/MEDIUM PRESSURE 3/8 X 25 1 1

9 187888 PIN/TILT CONSOLE 1 1

10 188422 WELDMENT/TOWER MOUNT 1 1

11 188430 HANDLE/RATCHET 1 1

12 189366 HOSE AND ADAPTER/LOW PRESSURE 3/8 X 35 (INCL. ITEM #17) 1 -

189361 HOSE AND ADAPTER/LOW PRESSURE 3/8 X 39 (INCL. ITEM #17) - 1

13 189365 HOSE AND ADAPTER/LOW PRESSURE 3/8 X 27 (INCL. ITEM #17) 1 -

189362 HOSE AND ADAPTER/LOW PRESSURE 3/8 X 32 (INCL. ITEM #17) - 1

14 189358 HOSE AND ADAPTER/LOW PRESSURE 1/4 X 42 (INCL. ITEM #16) 2 -

189364 HOSE AND ADAPTER/LOW PRESSURE 1/4 X 49 (INCL. ITEM #16) - 2

15 188985 ACCUMULATOR 1 1

16 REF ADAPTER/QD/HD/6MB-4QD 4 4

17 REF ADAPTER/QD/HD/6MB-6QD 2 2

18 189363 HOSE AND ADAPTER/LOW PRESSURE 1/4 X 26 (INCL. ITEM #16) 2 -

189359 HOSE AND ADAPTER/LOW PRESSURE 1/4 X 33-1/2 (INCL. ITEM #16) - 2

19 189377 FLANGE/BOOT/JOYSTICK 1 1

20 189380 FLANGE/BOOT/JOYSTICK/RIGHT 1 1

21 189559 BOOT/JOYSTICK 1 1

22 190133 STAND/JOYSTICK DRIVE 1 1

23 190270 JOYSTICK 1 1

24 190403 FITTING/CHECK VALVE 1 1

25 190440 LINE/ACCUMULATOR ELECTRIC AUXILIARY 1 -

190614 LINE/ACCUMULATOR ELECTRIC AUXILIARY - 1

26 190615 LINE/RETURN ELECTRIC AUXILIARY 1 1

27 190632 GRIP/ELECTRIC AUXILIARY 1 1

28 190684 ADAPTOR/FLOAT ENABLE 1 1

29 190748 BRACKET/ACCUMULATOR 1 1

30 190754 BOOT/JOYSTICK 1 1

31 190854 COVER/CONSOLE 1 1

32 210-19470 NUT/HEX WHIZLOCK 5/16 3 3

33 210-21043 NUT/HEX JAM 9/16 1 1

34 230-19184 SWIVEL/FEMALE RUN TEE 3/4 JIC 1 1

35 650542 SCREW/CAP 1/4 X 1/2 1 1

36 650573 BOLT/CARRIAGE 5/16 X 1 6 6

37 651646 SCREW/THREAD CUTTING PAN HEAD TORX DRIVE #10 X 1/2 7 7

38 651647 SCREW/MACHINE PAN HEAD TORX DRIVE 1/4 X 1/2 4 4

39 651660 SCREW/TAP/R THREAD ROLL 1/4 X 1-1/4 3 3

40 654004 WASHER/FLAT 5/16 2 2

CONTROLS - LIFT AND TILT

PRINTED IN USA 134 917000/JP0909



14

37

35
28

39

5

9

7

34

31

8

1

2

13
PORTS T & P

PORTS
1,2,3 & 4

18

16

17

36

33

35

3
21

12

6

6

4

11

TO
JOYSTICK

PORT 1

TO
JOYSTICK

PORT 2

TO JOYSTICK
PORT 3

TO JOYSTICK
PORT 4

20

24

26

27

22

23

38

19

15

29
4

TO JOYSTICK
PORT P

TO JOYSTICK
PORT T

10

35 30

32

25

TO ELECTRIC
AUX HYD ENABLE
CONNECTOR ON
CHASSIS WIRE
HARNESS

CONTROLS - LIFT AND TILT

917000/JP0909 135 PRINTED IN USA

191046_191151_191212

Dual Joystick Controls with Electric Auxiliary



Quantity
Ref. Part Dual Joysticks w/ Elec. Aux.
No. No. Description 46/4840 56/6640

1 054994 FITTING/STRAIGHT 06MJ-06MORB 2 2

2 068938 ELBOW/90° 2 2

3 070648 NUT/LOCK FLANGED 5/16 2 2

4 072806 TEE/FEMALE RUN TEE SWIVEL 37° 2 2

5 128316 BUSHING/PIVOT 2 2

6 129124 FITTING/STRAIGHT SAE04 X JIC06 2 2

7 187888 PIN/TILT CONSOLE 1 1

8 188422 WELDMENT/TOWER MOUNT 1 1

9 188430 HANDLE/RATCHET 1 1

10 189366 HOSE AND ADAPTER/LOW PRESSURE 3/8 X 35 (INCL. ITEM #14) 1 -

189361 HOSE AND ADAPTER/LOW PRESSURE 3/8 X 39 (INCL. ITEM #14) - 1

11 189358 HOSE AND ADAPTER/LOW PRESSURE 1/4 X 42 (INCL. ITEM #13) 2 2

12 188985 ACCUMULATOR 1 1

13 REF ADAPTER/QD/HD/6MB-4QD 4 4

14 REF ADAPTER/QD/HD/6MB-6QD 2 2

15 189363 HOSE AND ADAPTER/LOW PRESSURE 1/4 X 26 (INCL. ITEM #13) 2 2

16 189377 FLANGE/BOOT/JOYSTICK 1 1

17 189380 FLANGE/BOOT/JOYSTICK/RIGHT 1 1

18 189559 BOOT/JOYSTICK 1 1

19 190133 STAND/JOYSTICK DRIVE 1 1

20 190270 JOYSTICK 1 1

21 190403 FITTING/CHECK VALVE 1 1

22 190448 LINE/ACCUMULATOR ELECTRIC AUXILIARY (46/4840 ONLY) 1 -

190440 LINE/ACCUMULATOR ELECTRIC AUXILIARY (5640 ONLY) - 1

190614 LINE/ACCUMULATOR ELECTRIC AUXILIARY (6640 ONLY) - 1

23 190449 LINE/RETURN ELECTRIC AUXILIARY 1 -

190615 LINE/RETURN ELECTRIC AUXILIARY - 1

24 190632 GRIP/ELECTRIC AUXILIARY 1 1

25 190684 ADAPTOR/FLOAT ENABLE 1 1

128738 BULB/LAMP 1 1

26 190748 BRACKET/ACCUMULATOR 1 1

27 190754 BOOT/JOYSTICK 1 1

28 190854 COVER/CONSOLE 1 1

29 191363 HOSE AND ADAPTER/LOW PRESSURE 3/8 X 28 (INCL. ITEM #14) 1 1

30 191055 HOSE/MEDIUM PRESSURE 3/8 X 20 1 1

31 210-19470 NUT/HEX WHIZLOCK 5/16 3 3

32 210-21043 NUT/HEX JAM 9/16 1 1

33 230-19184 SWIVEL/FEMALE RUN TEE 3/4 JIC 1 1

34 650542 SCREW/CAP 1/4 X 1/2 1 1

35 650573 BOLT/CARRIAGE 5/16 X 1 6 6

36 651646 SCREW/THREAD CUTTING PAN HEAD TORX DRIVE #10 X 1/2 7 7

37 651647 SCREW/MACHINE PAN HEAD TORX DRIVE 1/4 X 1/2 4 4

38 651660 SCREW/TAP/R THREAD ROLL 1/4 X 1-1/4 3 3

39 654004 WASHER/FLAT 5/16 2 2

CONTROLS - LIFT AND TILT

PRINTED IN USA 136 917000/JP0909



7

6

30

15
31

16

18
28

30

16

31

33

19

9

34

3

11

2

32

8

3

1727

35

37

32

8

12
37

6

6

34

2

5

29

3

34
10

16
34

3

37

13

34

3

37

29

16

3

6

2

6

12

14

14

22

21

SEE NOTE 1& 2

SEE NOTE 3

NOTES:

1) ROUTE ELECTRICAL WIRES BEFORE INSTALLING TERMINALS INTO CONNECTORS.

2) INSERT RED WIRE INTO PIN 1, GRAY INTO 2, BLUE INTO 3, AND BLACK INTO 4.

3) INSERT WEDGE AFTER TERMINALS ARE INSTALLED.

1

1

1

23

23

26

3
4

34

23

26

23

23

23

20

24

36

30

15

16

16

36

25

25

CONTROLS - TRACTION

917000/JP0909 137 PRINTED IN USA

139698

4640 Models - T-Bar and T-Bar/Joystick

Controls



Ref. Part Quantity
No. No. Description 4640 T-Bar/JS

1 056937 WASHER/FLAT 25/32 6

2 075288 PIN/ROLL 5/16 X 1-1/4 3

3 079216 ROD END/FEMALE WITH STUD 8

4 123722 STUD/CONTROL ROD 1

5 127669 SHAFT/PIVOT 1

6 128316 BUSHING/PIVOT 6

7 134327 STOP/T-BAR 1

8 134400 BRACKET/PIVOT 2

9 134436 ROD 9-1/4 2

10 135782 ROD 4-1/8 1

11 134532 ASSEMBLY/PIVOT 1

12 134658 ARM/ASSEMBLY 2

13 134659 TUBE ASSEMBLY/PIVOT 1

14 134757 DAMPER 2

15 134792 ROD END/ELASTOMERIC 2

16 134852 NUT/SPIRALOCK™ 3/8 7

17 134853 NUT/SPIRALOCK™ 1/2 2

18 135393 PIVOT/T-BAR 1

19 183147 GRIP/KAWASAKI (WTH TWO SWITCHES) 1

20 183149 LEVER/LEFT CONTROL 1

21 184210 PLUG/4-PIN 1

22 184211 WEDGE/4-PIN 1

23 187002 NUT/TOP LOCK FLANGED HEX 5/16 8

24 189108b BOOT/T-BAR 1

074093a BOOT/CONTROL LEVER 1

25 189508 CONTROL ARM/PUMP 2

127990 KEY 1

26 210-31017 NUT/CENTER LOCK FLANGED HEX 5/16 4

27 650453 SCREW/CAP 1/2 X 1-1/2 2

28 650491 SCREW/CAP 3/8 X 1-1/4 1

29 650492 SCREW/CAP 3/8 X 2-1/2 2

30 650533 SCREW/CAP 3/8 X 1-1/2 3

31 650634 SCREW/CAP 3/8 X 1 2

32 650687 BOLT/CARRIAGE 5/16 X 3/4 4

33 651467 PIN/ROLL M5 X 30MM 1

34 653036 NUT/JAM 5/16 (Loctite® 242) 8

35 654002 WASHER/FLAT 1/4 2

36 654004 WASHER/FLAT 5/16 2

37 656048 NUT/HEX M8 4

a) SN 307900 and Before

b) SN 307901 and Up

CONTROLS - TRACTION

PRINTED IN USA 138 917000/JP0909



16

3 13

37

35

11
2

15

37

3

34

32

6

8

27

12

37

17

2

6

15

3

35

10

7

34

6

334

37
3

9

31

28

16

30

30

16
30

16

18

34

3

8

32

6

2

12

3

20

29

5

29

33

19

1

22

21

1

1

1

14

14

SEE NOTE 3

SEE NOTE 1 & 2

NOTES:

1) ROUTE ELECTRICAL WIRES BEFORE INSTALLING TERMINAL INTO CONNECTORS.

2) INSERT RED WIRE INTO PIN 1, GRAY INTO 2, BLUE INTO 3, AND BLACK INTO 4.

3)INSERT WEDGE AFTER TERMINALS ARE INSTALLED.23

26

23

23

23

16

3

4

26

23

34

24

36

36

25

25

CONTROLS - TRACTION

917000/JP0909 139 PRINTED IN USA

139705

4840 Models - T-Bar and T-Bar/Joystick Controls



Ref. Part Quantity
No. No. Description 4840 T-Bar/JS

1 056937 WASHER/FLAT 25/32 6

2 075288 PIN/ROLL 5/16 X 1-1/4 3

3 079216 ROD END/ FEMALE WITH STUD 8

4 123722 STUD/CONTROL ROD 1

5 127669 SHAFT/PIVOT 1

6 128316 BUSHING/PIVOT 6

7 134327 STOP/T-BAR 1

8 134400 BRACKET/PIVOT 2

9 134436 ROD 9-1/4 2

10 134437 ROD 4-3/4 1

11 134532 ASSEMBLY/PIVOT 1

12 134658 ARM/ASSEMBLY 2

13 134659 TUBE ASSEMBLY/PIVOT 1

14 134757 DAMPER 2

15 134792 ROD END/ELASTOMERIC 2

16 134852 NUT/SPIRALOCK™ 3/8 7

17 134853 NUT/SPIRALOCK™ 1/2 2

18 135393 PIVOT 1

19 183147 GRIP/KAWASAKI (WTH TWO SWITCHES) 1

20 183149 LEVER/LEFT CONTROL 1

21 184210 PLUG/4-PIN 1

22 184211 WEDGE/4-PIN 1

23 187002 NUT/TOP LOCK FLANGE HEX 5/16 8

24 189108b BOOT/T-BAR 1

074093a BOOT/CONTROL LEVER 1

25 189508 CONTROL ARM/PUMP 2

127990 KEY 1

26 210-31017 NUT/CENTER LOCK FLANGE HEX 4

27 650453 SCREW/CAP 1/2 X 1-1/2 2

28 650491 SCREW/CAP 3/8 X 1-1/4 1

29 650492 SCREW/CAP 3/8 X 2-1/2 2

30 650533 SCREW/CAP 3/8 X 1-1/2 3

31 650634 SCREW/CAP 3/8 X 1 2

32 650687 BOLT/CARRIAGE 5/16 X 3/4 4

33 651467 PIN/ROLL M5 X 30MM 1

34 653036 NUT/JAM 5/16 (Loctite® 242) 8

35 654002 WASHER/FLAT 1/4 2

36 654004 WASHER/FLAT 5/16 2

37 656048 NUT/HEX M8 4

a) SN 408500 and Before

b) SN 408501 and Up

CONTROLS - TRACTION

PRINTED IN USA 140 917000/JP0909



201010
10

10

33

21

24

26

35

11

1819

23

36 16

25

36

31

34

614

31

15

29

17

28

2

12

3

9

1

8

20

5

TO JOYSTICK:
SINGLE SPD = PORT #4
TWO SPD = PORT #2

TO JOYSTICK PORT #3

TO JOYSTICK:
SINGLE SPD = PORT #2

TWO SPD = PORT #4

TO JOYSTICK PORT #1

TO JOYSTICK
PORT #T

TO JOYSTICK
PORT #P

27

PORTS 1,2,3 & 4PORTS T & P

22

4

7

13

32

CONTROLS - TRACTION

917000/JP0909 141 PRINTED IN USA

191180

4640 and 4840 Models - Dual Joystick Controls



Ref. Part Quantity
No. No. Description 46/4840 Dual Joystick

1 054994 FITTING/STRAIGHT SAE06 X JIC06 2

2 055981 FITTING/TEE JIC06 X SAE06 X JIC06 1

3 068938 FITTING/90° SAE06 X JIC06 1

4 072803 FITTING/STRAIGHT SAE06 X JIC08 1

5 072806 FITTING/HYDRAULIC TEE 1

6 128316 BUSHING/PIVOT 2

7 134588 NUT/SPIRALOCK™ 1/4 2

8 136112 HOSE/MEDIUM PRESSURE 3/8 X 26 1

9 137613 HOSE/MEDIUM PRESSURE 3/8 X 18-1/2 1

10 137784 FITTING/90° SAE04 X JIC06 4

11 183902 JOYSTICK/DRIVE 1

183147 GRIP/KAWASAKI (WTH TWO SWITCHES) 1

12 184102a VALVE/SOLENOID 1

13 184378 PLATE/SPACER 1

14 187888 PIN/TILT CONSOLE 1

15 188422 MOUNT/TOWER 1

16 188430 HANDLE/RATCHET 1

17 189366 HOSE AND ADAPTER/LOW PRESSURE 3/8 X 35 (INCL. ITEM #19) 1

18 REF ADAPTER/QD/HD/6MB-4QD 4

19 REF ADAPTER/QD/HD/6MB-6QD 2

20 189359 HOSE AND ADAPTER/LOW PRESSURE 1/4 X 33-1/2 (INCL. ITEM #18) 4

21 189377 FLANGE/BOOT/JOYSTICK 1

22 189380 FLANGE/BOOT/JOYSTICK/REAR 1

23 190133 STAND/JOYSTICK DRIVE 1

24 190834 BOOT/JOYSTICK LEFT 1

25 190854 COVER/CONSOLE 1

26 191119 BOOT/JOYSTICK 1

27 191142 HARNESS/JUMPER/VALVE 1

28 191365 HOSE AND ADAPTER/LOW PRESSURE 3/8 X 31 (INCL. ITEM #19) 1

29 210-19470 NUT/LOCK FLANGE 5/16 3

30 650542 SCREW/CAP 1/4 X 1/2 1

31 650573 BOLT/CARRIAGE 5/16 X 1 4

32 650706 SCREW/CAP 1/4 X 2 2

33 651646 SCREW/THREAD CUTTING PAN HEAD TORX DRIVE #10 X 1/2 7

34 651647 SCREW/TAPPING THREAD FORMING PAN HEAD TORX DRIVE 1/4 X 1/2 4

35 651660 SCREW/TAP/R THREAD ROLL 1/4 X 1-1/4 4

36 654004 WASHER/FLAT 5/16 2

a) For breakdown see “Section B” of this manual.

CONTROLS - TRACTION

PRINTED IN USA 142 917000/JP0909



917000/JP0909 143 PRINTED IN USA

8

29

32

11

31

30

15
17

14

15

30

28

15

3

9

34

14

10

34

2

76

3

5

15

29

3

4

34

37

35
12

373

16

27

2

32

8

2

6

6

11

34

3

37

37

35

3

34

33

6

6

1

6

1

1

13

13

21

22

NOTES:

1) ROUTE ELECTRICAL WIRES BEFORE INSTALLING TERMINALS INTO CONNECTORS.

2) INSERT RED WIRE INTO PIN 1, GRAY INTO 2, BLUE INTO 3, AND BLACK INTO 4.

3) INSERT WEDGE AFTER TERMINALS ARE INSTALLED.

SEE NOTE 1 & 2

SEE NOTE 3

18

23

26

23

23

23

23

26

23

36

36

30

24

20

25
25

19

CONTROLS - TRACTION

190500

5640 Models - T-Bar and T-Bar/Joystick Controls



Ref. Part Quantity
No. No. Description 5640 T-Bar/JS

1 056937 WASHER/FLAT 25/32 6

2 075288 PIN/ROLL 5/16 X 1-1/4 3

3 079216 ROD END/ FEMALE WITH STUD 8

4 123722 STUD/CONTROL ROD 1

5 127669 SHAFT/PIVOT 1

6 128316 BUSHING/PIVOT 6

7 134327 STOP/T-BAR 1

8 134400 BRACKET/PIVOT 2

9 134436 ROD 9-1/4 2

10 134532 ASSEMBLY/PIVOT 1

11 134658 ARM/ASSEMBLY 2

12 134659 TUBE ASSEMBLY/PIVOT 1

13 134757 DAMPER 2

14 134792 ROD END/ELASTOMERIC 2

15 134852 NUT/SPIRALOCK™ 3/8 7

16 134853 NUT/SPIRALOCK™ 1/2 2

17 135393 PIVOT 1

18 135782 STUD/CONTROL ROD 1

19 183147 GRIP/KAWASAKI (WTH TWO SWITCHES) 1

20 183149 LEVER/LEFT CONTROL 1

21 184210 PLUG/4-PIN 1

22 184211 WEDGE/4-PIN 1

23 187002 NUT/TOP LOCK FLANGE HEX 5/16 8

24 189108b BOOT/T-BAR 1

074093a BOOT/CONTROL LEVER 1

25 189508 CONTROL ARM/PUMP 2

127990 KEY 1

26 210-31017 NUT/CENTER LOCK FLANGE HEX 5/16 4

27 650453 SCREW/CAP 1/2 X 1-1/2 2

28 650491 SCREW/CAP 3/8 X 1-1/4 1

29 650492 SCREW/CAP 3/8 X 2-1/2 2

30 650533 SCREW/CAP 3/8 X 1-1/2 3

31 650634 SCREW/CAP 3/8 X 1 2

32 650687 BOLT/CARRIAGE 5/16 X 3/4 4

33 651467 PIN/ROLL M5 X 30MM 1

34 653036 NUT/JAM 5/16 (Loctite® 242) 8

35 654002 WASHER/FLAT 1/4 2

36 654004 WASHER/FLAT 5/16 2

37 656048 NUT/HEX M8 4

a) SN 506600 and Before

b) SN 506601 and Up

PRINTED IN USA 144 917000/JP0909

CONTROLS - TRACTION



2488
8

8

31

17

20

22

33

9

1415

19

34 13

21

34

29

32

411

29

12

26

3

16

2

30

10

3

7

1

6

24

27

TO JOYSTICK
PORT #2

TO JOYSTICK
PORT #3

TO JOYSTICK
PORT #4

TO JOYSTICK
PORT #1

TO JOYSTICK
PORT #T

TO JOYSTICK
PORT #P

23

5

18

25

CONTROLS - TRACTION

917000/JP0909 145 PRINTED IN USA

191158

5640 Models - Dual Joystick Controls



Ref. Part Quantity
No. No. Description 5640 Dual Joystick

1 054994 FITTING/STRAIGHT SAE06 X JIC06 1

2 055981 FITTING/TEE JIC06 X SAE06 X JIC06 1

3 068938 FITTING/90° SAE06 X JIC06 2

4 128316 BUSHING/PIVOT 2

5 134588 NUT/SPIRALOCK™ 1/4 2

6 136112 HOSE/MEDIUM PRESSURE 3/8 X 26 1

7 137613 HOSE/MEDIUM PRESSURE 3/8 X 18-1/2 1

8 137784 FITTING/90° SAE04 X JIC06 4

9 183902 JOYSTICK/DRIVE 1

183147 GRIP/KAWASAKI (WTH TWO SWITCHES) 1

10 184102a VALVE/SOLENOID 1

11 187888 PIN/TILT CONSOLE 1

12 188422 MOUNT/TOWER 1

13 188430 HANDLE/RATCHET 1

14 REF ADAPTER/QD/HD/6MB-4QD 4

15 REF ADAPTER/QD/HD/6MB-6QD 2

16 189357 HOSE AND ADAPTER/LOW PRESSURE 3/8 X 31-1/2 (INCL. ITEM #15) 1

17 189377 FLANGE/BOOT/JOYSTICK 1

18 189380 FLANGE/BOOT/JOYSTICK/REAR 1

19 190133 STAND/JOYSTICK DRIVE 1

20 190834 BOOT/JOYSTICK LEFT 1

21 190854 COVER/CONSOLE 1

22 191119 BOOT/JOYSTICK 1

23 191142 HARNESS/JUMPER/VALVE 1

24 191364 HOSE AND ADAPTER/LOW PRESSURE 1/4 X 36-1/2 (INCL. ITEM #14) 4

25 191365 HOSE AND ADAPTER/LOW PRESSURE 3/8 X 31 (INCL. ITEM #15) 1

26 210-19470 NUT/LOCK FLANGE 5/16 3

27 072806 FITTING/HYDRAULIC TEE 1

28 650542 SCREW/CAP 1/4 X 1/2 1

29 650573 BOLT/CARRIAGE 5/16 X 1 4

30 650839 SCREW/CAP 1/4 X 2-1/4 2

31 651646 SCREW/THREAD CUTTING PAN HEAD TORX DRIVE #10 X 1/2 7

32 651647 SCREW/TAPPING THREAD FORMING PAN HEAD TORX DRIVE 1/4 X 1/2 4

33 651660 SCREW/TAP/R THREAD ROLL 1/4 X 1-1/4 4

34 654004 WASHER/FLAT 5/16 2

a) For breakdown see “Section B” of this manual.

CONTROLS - TRACTION

PRINTED IN USA 146 917000/JP0909



917000/JP0909 147 PRINTED IN USA

37

12

15

3

7

34

10

17

29

2

15

15

30

5

34

15

3

11

29

2

37

9

34

35

37

3

3

16

2

27

8

32

15

28

31

32

8

11

3

6

6

34

34

3

33

19

6

6

6

1

1

1

1

21

22

SEE NOTE 1 & 2

SEE NOTE 3

NOTES:

1) ROUTE ELECTRICAL WIRES BEFORE INSTALLING TERMINALS INTO CONNECTORS.

2) INSERT RED WIRE INTO PIN 1, GRAY INTO PIN 2, BLUE INTO 3, AND BLACK INTO 4.

3) INSERT WEDGE AFTER TERMINALS ARE INSTALLED.

13

13

26

23

23

23
23

23

26

23

30

30

36

36

20

24

4

18
25

25

CONTROLS - TRACTION

190503

6640 Models - T-Bar and T-Bar/Joystick Controls



Ref. Part Quantity
No. No. Description 6640 T-Bar/JS

1 056937 WASHER/FLAT 25/32 6

2 075288 PIN/ROLL 5/16 X 1-1/4 3

3 079216 ROD END/ FEMALE WITH STUD 7

4 122089 ROD/TAKE-UP 1

5 127669 SHAFT/PIVOT 1

6 128316 BUSHING/PIVOT 6

7 134327 STOP/T-BAR 1

8 134400 BRACKET/PIVOT 2

9 134436 ROD 9-1/4 2

10 134532 ASSEMBLY/PIVOT 1

11 134658 ARM/ASSEMBLY 2

12 134659 TUBE ASSEMBLY/PIVOT 1

13 134757 DAMPER 2

14 134792 ROD END/ELASTOMERIC 2

15 134852 NUT/SPIRALOCK™ 3/8 7

16 134853 NUT/SPIRALOCK™ 1/2 2

17 135393 PIVOT/T-BAR 1

18 135787 ROD END/MALE 5/16 1

19 183147 GRIP/KAWASAKI (WTH TWO SWITCHES) 1

20 183149 LEVER/LEFT CONTROL 1

21 184210 PLUG/4-PIN 1

22 184211 WEDGE/4-PIN 1

23 187002 NUT/HEX 5/16 8

24 189108b BOOT/CONTROL LEVER 1

074093a BOOT/CONTROL LEVER 1

25 189508 CONTROL ARM/PUMP 2

127990 KEY 1

26 210-31017 NUT/HEX 5/16 4

27 650453 SCREW/CAP 1/2 X 1-1/2 2

28 650491 SCREW/CAP 3/8 1-1/4 1

29 650492 SCREW/CAP 3/8 X 2-1/2 2

30 650533 SCREW/CAP 3/8 X 1-1/2 3

31 650634 SCREW/CAP 3/8 X 1 2

32 650687 BOLT/CARRIAGE 5/16 X 3/4 4

33 651467 PIN/ROLL M5 X 30 MM 1

34 653036 NUT/JAM 5/16 7

35 654002 WASHER/FLAT 1/4 2

36 654004b WASHER/FLAT 5/16 2

37 656048 NUT/HEX M8 4

a) SN 605500 and Before

b) SN 605501 and Up

PRINTED IN USA 148 917000/JP0909

CONTROLS - TRACTION



1577
7

7

27

16

19

22

29

8

1314

18

30 12

20

30

26

28

410

26

11

24

2

21

2

3

21

9

2

6

5

1

15

3

TO JOYSTICK
PORT #2

TO JOYSTICK
PORT #3

TO JOYSTICK
PORT #4

TO JOYSTICK
PORT #1

TO JOYSTICK

PORT #T

TO JOYSTICK

PORT #P

23

CONTROLS - TRACTION

917000/JP0909 149 PRINTED IN USA

190585

6640 Models - Dual Joystick Controls




